B.L.D.E.A’s V.P.Dr.P.G. HALAKATTI COLLEGE OF ENGINERING AND

TECHNOLOGY VIJYAPUR 586103

QUESTION PAPERS INDEX JUN/JUL 2023

M. TECH
S.N. | SUB CODE | SUBJECT CODE | Page No.
CSE
1 18CSE11 Computational Structural Mechanics 03
2 18CSE14 Structural Dynamics 06
3 20CSE14 Mechanics of Deformable Bodies 09
4 20CSE12 Matrix Methods of Structural Analysis 11
5 20CSE13 Applied Environmental Chemistry and 14
Microbiology
6 22CSE15 Structural Dynamics 18
7 20CSE21 Advanced designed of Steel Structure 22
8 20CSE22 Advance Wastewater Treatment Technology 25
9 22CSE21 Industrial Wastewater Treatment 27
10 | 22CSE231 Environmental Geo Technology 29
11 | 22CSE233 Earthquake Resistant Structures 30
12 | 22CSE241 Waste Resource Engineering and Applied 32
[...]
mass system. Obtain the solution of the differential equation. Sketch the '
motion of the system.
b. | Consider the system as shown in Fig. Q1 (b). If K; = 2000 N/m; K, = 1500 | 10 | L3 | CO1
N/m, K3 = 3000 N/m and K4 :K« = 500 N/m, find the mass if the system
has a natural frequency of 10 Hz.
g
7 ,.\/'7'?‘?'?787
Fig. Q1 (b)
2 OR
Q.2 | a. | Derive the equation of motion for the free vibration response of a spacing | 10 | L2 | CO1
mass damper system. Explain (i) Underdamped system (ii) Overdamped
system (i11) Critically damped system.
b. | Explain Coulomb Damping and derive the equation of motion and solution | 10 | L4 | CO2
| to the equation of motion. _
Module — 2
Q.3 | a. | A spring mass dashpot system is subjected to harmonic loading of | 10 | L3 | CO2
F, sinw . Derive the expression for displacement transmissibility.
b. | Explain Half-power Bandwidth method. 10 | L1 | CO2 |
OR " 4
Q4 | a. | Derive the expression for Duhamel’s integral for the response of single | 10 | L4 | CO2
degree of freedom system subjected to excitation.
b. | Define vibration isolation. What are the different types of vibration | 10 | L1 | CO2
1solation, explain any one. ]
Module — 3
Q.5 | a. | Explain the concept of shear building with a neat sketch. 10 L1 | CO2
b. | Determine the natural frequencies and mode shape of the given system as | 10 | L4 | CO4
shown in Fig. Q5 (b).
L% }_____,_y b 4 s *_-—-"1’ | 4 5/
A p .
A ¥ . 3 k- [
";i FEETEC——— A ]__..._rr'nVT\——[T——-’Tm
Fig. Q5 (b)

1 of2

20



22CSE/USE15
OR ]
Q.6 Derive the expression for orthogonality of normal modes. 12 | L1 | CO4
Explain mode shape and natural frequency. 8 L1|CO2
Module — 4
Q.7 Determine the natural frequencies and mode shape' for the structure as | 20 i L4 | CO4
shown in Fig.Q7 (a). |
1»\;_:49&)'_5 e o A |
5 |
25m
A0 ; |
| = 1360 ke o >, |
30m T §'xm‘:mmk".-
5 €= 25 %D
bgaca e NVl
Fig. Q7 (a) |
OR
Q.8 Determine the natural frequencies and the mode shapes for the shear | 20 | L4 CO4
: 9 mc
building as shown in Fig. Q8.
™= | _—9-13 ‘
> ‘!{1 = 50 ek N;""‘ ‘I
mebo Y .
Yoo s 00 kNi"" ‘
T T ‘
| Fig. 8 |
Module -5
Q.9 Explain Dunkarley’s method. 10 | L1 [ CO5
Derive differential equation of motion for free flexural vibration of beam | 10 ‘ L4 | CO5
considering beam to be simply supported.
_ OR .
Q.10 | a. | Explain Stodola’s method_ 10 L1 | CO4
| Explain Rayleigh’s method. 10 | L1 | CO5
ER
20f2

21



e [T TTTT1]

Time: 3 hrs.

22CSE21

Second Semester M.Tech. Degree Examinaﬁbn, June/July 2023

Advanced Design of Steel Structures

Note: 1. Answer any FIVE Jull questions,
2. M : Marks , L: Bloom’s level , C: Course outcomes.
3. Use of IS — 800-2007, IS-801-201 0, 1S-811-1987, BS 5950.
Part-8 and steel table permitted.
4. Assume suitable data ifany.

: Max. Marks: 100
choosing ONE Jull question from each module.

'Moéfule -1

(‘1

a. | Explain the different factor;;-af?é’cting lateral stability.

Co1

Determine the position of shear centre for a channel section shown in

b. ‘i
Fig. Q1 (b).
|

e | 2.0 ~p

| Y s
| | f'zﬁlln-.n,l f:

¥
| -

L

Fig. Q1 (b)

&
|

-{'i'\‘! i
=

10

L2

Co1

OR

Q.2

' 50 kN/m. The beam is unsupported for a length of 1.5 m and is simply

|

- supported on longitudinal beams at its ends. Apply all necessary checks.

_ Module-2

a.T_E)esign a laterally unrestrained beam to carry uniformly distributed load of [ 20

S B |

Q3 [a. | Explain briefly beam-column under biaxial bending.

10

L1

b. | Briefly describe elastic lateral-torsional buckling of beam-columns.

10

L1

OR

Q4

a.| A non-sway column in a building frame with flexible joints is 4 m high and
: J subjected to the following load and moment.

i Factored axial load'= 500 kN

| Factored moment M, = At top of column =27 kN-m

| -y Atbottom of column = 45 kN-m.

‘ Design a suitable beam-column as;Suming f, =250 N/mm’. Take effective

| length of the column as 0.81 along both the axes,
| ._

20

L3

" Module-3

Q.5

a. | Mention the different guidelines for the design of beams with openings.

10

L1

CO2

|

b. | Explain force distribution and failure patterns of web openings.

10

L1

CO2

Jeoee

OR

| of 3

22



Q.6

a. ‘ Design the top chord members of a Vivendeel girder for the following data:

=8Ras)|

2m b 2m C Im b?.l’ﬁ &Qmﬂlm

' Fig. Q6.
Factored moment = 35 kN-m i

Factored shear force =30 kN

Factored axial force = 150 kN

f,=410MPaand f, =240MPa

Module — 4

Q.7

a. | List out advantages of cold formed steel sections. -

L1

CcO2

b. | Find the safe load carrying capacity of a column shown in Fig. Q7 (b). With
an effective lengthof 3.2 m. Take f, =250 N/mm’.

f—120mm—u

Fig Q7 (b) -

15

L2

CO2

OR

Q.8

a. Determine the permissible axial load on the column sectfen shown in
Fig. Q8. The effective length of the c__qlumn is 4 m. Steel has yield stress of

235 N/mm?>. Take E = 2x10°N/mm?>.

. N ;aﬁ'ﬁmm

l

|~A‘~ Zﬁ(]mm _p}
F]g Q8

20

L2

CO2

Module — =

Q9

a. | Explain briefly active and passive five protection methods.

L1

CO3

b.  Briefly describe the following :
‘ (1) Five resistance level.
(i)  Period of structural adequacy

- ‘ (i) Limiting steel temperature.

12

L1

CO3

20f3

23



22CSE21

OR

Q.10 | a. | For a ISMB500@86.9 kg/m beam supporting concrete floor, determine the | 10 L2 \ CcO3

| following :
| (i)  Heated Perimeter (Hp)
(i)  Section factor
| (iii) Exposed surface area to mass ratio (ksm).

b.  For a beam ISMB500@86.9 kg/m, determine
|_ (i)  Load ratio of five limit state.
| (i)  Limiting steel temperature. . S
| (i) Time at which limiting steel temperature is attained for ratio of
| LL _ 067
| DL 033 N
| Assume v, =1.0 for DL, and 08 for LL.

10 | L2 | CO3

Aok kR R

3of3

24



Time: 3 hrs.

22CEE22

Second Semester M.Tech. Degree Examination, June/July 2023
Advanced Wastewater Treatment Technology

Max. Marks: 100

Note: 1. Answer any FIVE full questions, choosing ONE full question from each module.

2. M : Marks , L: Bloom’s level , C: Course outcomes.

Module 5 1

M| L C

Q.1

a. | Mention the significance of wastewater characteristics. Explain in detail.

10 | L1 | CO1 |

b. | Determine the values of the bio — kinetic constants using the-data given

the table derived from the laboratory experiments carried out on the CFSTR

model of an activated sludge process without recycle.

in| 10 | L2 | CO1

Unit | Influent | Reactor Detention. time | Reactor
No substration substrate Conc | 6 (days) biomass
Conc Sy (mg/L) | S (mg/L) ' CMC

' X(mg/L)

350 12 3.8 132

350 20 26 130

350 34 1.8 132

o b | —

350 60 1.3 123

350 70 1.2 119

L

‘ Compute the data for (S, - S) , (X0), [SXG

SJ and 1/S with plot.

0

OR

Q2

a. Indicate with the neat flow diagram of Wastewater treatment process w
' salient point.

ith [ 10 | L1 | CO1

b. | A 300mm diameter sewer is to flow at 0.3 depth on a grade ensuring a | 10 | L2 | CO1

- degree of self cleansing equivalent to that obtained at full depth at a

velocity 0 0.9 m/sec. Find the required grade and associated velocity and
‘ rate of discharge at this depth. Assume Manning’s rugosity co.efficient n
- as 0.013 the variations of n with depth may be neglected.

Module -2

Q.3

.| Describe equalization. Under what circumstances this is provided? How the

| volume of the equalization basin is estimated?

10

L1

Co2 |

Assuming suitable design criteria, design a horizontal flow type grit
chamber for a proposed sewage freatment plant expected to treat 60,000
m*/day maximum flows. The estimated average and minimum sewage flow
rates are 45,000m’/day and 15,000 m%’day respectively. The flow through
velocity of 0.3m/sec is to be controlled by a proportional weir.

10

L2

CcO2

OR

Q.4

Point out the design criteria of screens and discuss the types of screens.

10

L1

Cco2

1

[ of2 ]

25



b. i The cumulative flow of wastewater reaching a treatment plant in a day
varies as shown in table. Determine the capacity of an equalization basin
| for the given flow variation. e b

| Time (h) 012 |4 |6 [8 [10 Jao=T14
| [ Cumulative flow (m?) | 0 | 25 50 [ 75 [ 100 ] 120.130 | 140
\Time(h) 16 |18 [20 [22 [24
Cumulative flow (m’) [ 150 [ 160 [ 170 | 198 | 225

Module -3 -
Q5 | a ‘ With the aid of neat flow diagram, explain the concept of Rotating [ 10 [ L1 | CO3
biological contractors.

b. | The average operating data for a conventional activated sludge process | 10 [ L2 | CO3
plant as follows : - ;

*  Sewage flow = 50,000 m*/day

Volume of the aeration tank = 16,000m’,

Influent BOD =250 mg/L

Effluent BOD = 30mg/L '

Mixed Liquor suspended solids = 2500mg/L (MLSS)

Effluent suspended solids = 40 mg/L. k.

i Waste sludge suspended solids = 12,000 mg/L

¥ Quantity of waste sludge = 250m*/day.

‘ Based on the above information , determine

| 1) Aeration period (hours) ii) Food to micro organisms ratio (F/M)

| 1ii) - Percentage efficiency of BOD removal 1v) Sludge age.

L R T

OR
Q.6 | a. Withthe aid of schematic diagram, explain the concept of Bio — tower. 10| L1  CO3

b. | Determine the size of a high rate trickling filter for the following data - 10 (L2 | CO3
*  Sewage flow = 5 MLD . Recirculation ratio= 1.5
*  BOD of raw sewage = 250mg/L "
' * BOD removal in primary clarifier = 30%

*  Final effluent BOD desired = 30mg/L.

Module — 4

Q7 | a. | Explain the factors affecting nitrification process. 10 | L1 | CO4
b. | Write a detailed note on wastewater disinfection. 10 | L1 | CO4

OR
Q.8 | a. | Explain the concept of enhanced biological phosphorus removal process. 10 | L1 | CO4

b. Mention the application of electro oxidation process for effluent treatment. | 10 [ L1 | CO4
| _

Module - 5 _
Q.9 |a. Explain the different types of sludge dewatering,. 10| L1 | CO5
| _
b. Explain the concept of soak pits. 10 L1 | CO5
B OR
Q.10 | a. Explain the Alkaline stabilization sludge. 10 | L1 | CO5
b. | Explain the coneept of Septic tanks. 10 (L1 | CO5

26



— L ! | |J 22CEE21
Second Semester M.Tech. Degree Examination, June/July 2023
Industrial Wastewater Treatment
Time: 3 hrs. Max. Marks: 100
Note: 1. Answer any FIVE full questions, choosing ONE Jull question from each module.
2. M : Marks , L: Bloom’s level , C: Course outcomes. ;
3. Assume any missing data.
| Module - 1 M|L| C
Q1 |a. ‘ Explain the effect of any five industrial origin pollutant materials onstream | 10 | L1 | CO1
| quality. '
I %
b. | What is meant by “Effluent Standard” and “Stream Standard”? What are 10| L1 | CO1
| the salient features of them:
| :
OR ;
Q.2 \ a.  Discuss the effect of Industrial wastewater on sewage treatment plant. 10 | L1 | CO1
b. ' Explain the feasibility of combined treatment of Industrial raw waste with | 10 | L1 | CO1
domestic waste water.
Medule -2
Q.3 | a. Discuss the step by step procedure to conduct Industrial Waste survey. 10 | L1 | CO2
b. | Explain the different methods of sampling and give it.s.s'ig,niﬁcance. . |10| L1 | CO2
| S
Q.4 | a. | With neat sketch, explain the oxygen sag curve and explain Reoxygenation | 8 | L1 | CO2
" and Deoxygenation. e
b. A City discharges 100 cumecs of ‘sewage into a river, wh'iéh is fully |12 | L2 | CO2
saturated with oxygen and flowing at the rate of 1500 cumecs during its
 lean days with a velocity of 0.1m/sec. The 5 days BOD of sewage at the
| given temperature is 280mg/(. Find when and where the critical DO deficit
will occur in the downstream portion of the river and what is its amount.
‘ Assume coefficient of purification of the stream F as 4 and coefficient of
‘ deoxygenation (Kp) as 0.1. Also assume saturation DO as 9.2mg/[.
I e B Module -3
Q.5 | a. | List the different. methods of removal of organic dissolved solids from [ 10 | L1 | CO3
 Industrial wastewater and explain any four methods in detail.
| =,
b. | Explain inbrief, how volume reduction is brought about during handlingof | 10 [ L1 | CO3
! Industrial wastewater.
. OR
Q.6 |a. What is Neutralization? Explain the different methods of Neutralizing | 10 | L1 | CO3
Alkaline waste.
| b. Explain Equalization and Proportioning of Industrial wastewater, | 10 (L1 [ CO3

lof2

27



a. | With neat flow diagram, expla
| cotton textile mill wastewater.

Write a short note on -

methodology of Environmental Audit.

S

20f2

in the treatment and the characteristics of

Audit. Explain bricfly the ob;

W |' i) Biomonitoring ii) Criminal and Regulatory Liabilities.
L g ; : :

28



USN 22CEE231
Second Semester M.Tech Degree Examination, June/J uly 2023
Environmental Geo-Technology

Time: 3 hrs. N Max. Marks: 100
Note: 1. Answer any FIVE full questions, choosing ONE full question from each module.
2. M : Marks , L: Bloom’s level , C: Course. ourwmes :
Mod’uie 1 M| L C
Q.1 | a. | Explain the environmental cycle and their interaction with. goo -technology | 10 | L2 | CO1
with sketch.
b. | Explain the geo-technical parameters governing sml-poklutan‘[ interaction. 10 | L2 | CO1
OR
Q.2 | a. | Explain how failures of foundations occurs due to pollutan{s 10 | L2 | CO1 |
b. | Explain in detail the classification of wastes. 10 (L2 | CO1
Module -2
Q.3 | a. | Explain the process of safe disposal of wastes. 10| L2 | CO1
b. | Explain inorganic and organic stabilization of contaminated soils. 10 | L2 | CO1
- OR
Q.4 | a. | Explain the following : _ 10 | L1 | CO1
1) Adsorption and Absorption
11) Precipitation and Detoxification. ) ‘L
b. | Explain current practices of waste disposal. 10 | L2 | CO1
Module - 3

Q.5 | a. | Explain contaminant transport by advection and diffusion Wlth the help of | 10 | L2 | CO3
governing equations.

b. | Explain biodegradation process. 10| L2 | CO2
1 ;'::OR
Q.6 | a. | What arc the preventive measures to be taken in protecting aquifers? | 10 [ L2 | CO2
Explain.

b. | What are the hydrologxcai factors consideration to be taken in land fill | 10 | L2 | CO2 |

design? Explain with detailed sketch.

Module - 4
| Q.7 | a. | Explain the methodology to review current soil-testing concepts. 10 | L2 | CO2
b. | Explain the Electrical resistivity box test. 10 | L3 | CO2
' OR '
Q.8 | a. | Explain the guarded hotplate test to determine dielectric constant of soil. 10 | L3 | CO2
b. | Explain various approaches of'site characterization. 10 | L2 | CO2 |
Module - 5§
Q.9 | a. | Explain factors affecting bioremediation process. 10 | L2 | CO3
b. | Explain the apphcanons of soil wash process. 10 | L2 | CO3
OR
Q.10 | a. | Explain the components of monitoring wells neat sketch. 10 | L2 | CO3
b. | Explain the functions of geo synthetics in encineered landfillc with 4 neat | 10 | T2 | 02

29



o [TTTTTT]

Time: 3 hrs.

22CSE233

Second Semester M.Tech. Degree Examinaﬁbn, June/July 2023

Earthquake Resistant Structures

Max. Marks:

Note: 1. Answer any FIVE full questions, choosing ONE full question from each module,

2. M : Marks , L: Bloom’s level » C: Course outcomes.

3. Use of IS code 1893 is permitted IS code 13920 and relevant code’s are permitted.

100

' Fig.Q4. The building is located in seismic zone V. The type of soil
 encountered is medium stiff and it is proposed to design the building with a

special moment resisting frame. The intensity of dead load is 10kN/m? and
‘ floors are to cater to an imposed load of 3kN/m*. Determine the design

' seismic loads on the structure by static analysis.

[ Module — 1 M|L][ C |
Q.1 | a. | Elaborate the elastic rebound theo_r}% aqd plate tectonic theory. 8 | L1 | CO1
b. | Explain the characteristics of body waves and surface waves., 6 | L1 |COl1
¢. | Differentiate between magnitude and intensity of earthquake. 6 | L1 |CO1
. OR i ]
Q.2 | a. | Differentiate between the structural behavior under gravity loads and under | 8 | L1 | CO1
lateral loads such as'earthquake.
| —
b. What are the requirements of efficient earthquake resistant structural | 6 | L1 | CO1
| system?
¢.  Explain different damping devices used in building structures. 6 |[L1/[cor
| : ]
_Module - 2 .
Q.3 | a. | Explain D-V-A response spectrum and significance of various regions. - 12 | L1 | CO2
b. i Explain strong motion--éﬁa;_racteristics of ground. - 8 |L1 | CO2
| OR [ ]
Q4 ' The plan and elevation of a three-storey RCC school building is shown in | 20 | L3 | CO2

e T T T_“ R 1